EEEEIE])
FTHFM ..

SERIES TACKING INDUSTRIAL SEWING MACHINE PARTS BOOK




B 4 2] Ml

Tacking Industrial Sewing Machine

= H x

PARTS LIST
= x
CONTENTS
— RERTHAZREY
. PSR s s g S T S A A R S S
SEWING MACHINE COMPONENTS
2 Jli-ﬂil‘;‘ﬂﬁ: ..................................................................................................
MAIN SHAFT COMPONENTS
3. !E-'!-H%B{HF ..................................................................................................
NEEDLE BAR COMPONENTS
4, FFEEER e eeeeneens B A 181 A A A S e e e
THREAN TENSION RELEASE COMPONENTS
T 1118 - T P O P RSSO PR
SHUTTLE DRIVER SHAFT COMPONENTS
R i1 R — S A SN A RIS
.FEED MECHANISM COMPONENTS
T B I i e A R SRS A R R e T S IR e
THREAM TRIMMING COMPONENTS
8. BEENEREIERSy - eeeee O RO ST ——
PEDAL PRSSURE DECREASING UNT COMPONENTS
P ) o O Y T e
STOP-MOTION MECHANISM COMPONENTS
10. Ilﬂlﬁ'%ﬂﬁ' ...............................................................................................
LUBRICATION MECHANISM COMPONENTS
11. *nzgéé . Eﬁ*ﬁ{%ﬁ]ﬁ]}ﬁ ........................................................................
TABLE COMPONENT
i2. ﬁé’éﬁﬂﬁ} ...................................................................... R SR G R

THREAM TRIMMIG COMPONENTS

—-20-—



—. IR
SEWING MACHINE COMPONENTS




AEF No PART NO DESCRIPTION QTY
Fe # B £ W o=
1 90-01-001 H FACE PLATE ASM. 1
2 90-01-002 gk FACE PACKING 1
3 80-01-003 4257 SCREW 11/64-40 L=10 2
4 90-01-004 BE5T HINGE SCREW D=6.35 H=4.7 2
5 80-01-005 | WAVED WASHER 6.4 x 11x0.3 2
6 90—01-006 EmE BED COVER B 1
8 80-01-008 = TOP COVER 1
10 90-01-010 e BELT COVER FIXING PALTE 1
11 90-01-011 BEeT SCREW 11/64-40 L=8 2
12 90-01-012 B BELT COVER 1
14 90-01-014 T SCREW 9/64-40 L=7 2
15 20-01-015 TRELATBSIAE  THREAD TAKE-UP LEVER QIL GAURD 1
17 90-01-017 ) SCREW 11/64-40 L=7.8 1
18 90-01-018 1o f NUT 9/64-40 i
19 90-01-019 FRgk 4] THREAD GUIDE 1
20 290-01-020 t2a NUT 9/64-40 1
21 90-01-021 =t L-SHAPED THREAD GUIDE A 1
22 90-01-022 Uk ARM THREAD GUIDE A 1
23 90-01-023 BEET SCREW 9/64-40 L=6 i
24 90-01-024 kg BED FITTING HOOK 1
25 90-01-025 YEET SCREW 11/64-40 L=8.3 P
25 90-01-026 bvxsim THREAD GUIDE PLATE 1
a7 90-01-027 k) SCREW 15/64-28 L=7 1
28 90-01-028 B2 e NUT 15/64-28 1
29 80-01-029 Bt FIRST THREAD GUIDE 1
30 890-01-030 LT SCREW 15/64-28 L=8 2
31 90-01--031 WA RUBBER WASHER 2
32 80-01-032 L] SPRING PIN 8x 20 2
33 80-01-033 il BASE CONNEVTING PIN )
34 80-01-034 fridic WASHER 10.5%18x 2 1
35 90-01-035 EE E-RING 6 1
36 90-01-036 UBET SCREW 15/64-28 L=11 2
37 90-01-037 BHW=E BED COVER A 1
39 90-01-039 S AAR STAY 1
40 90-01-040 AR BED ROCKER 1
41 90-01-041 TR STAY ROCKER 1
42 90--01-042 Bl ER B STAY GUIDE ASM. 1
43 90-01-043 257 HINGE SCREW D=8 H=3.4 2
44 90-01-044 WE THREAD TENSION SPRING i
45 90-01-045 g7 SCREW 15/64-28 L=12 2
46 90-01-048 b VIBRATION-PROOF RUBBER 2
47 90-01-047 HEHREE RUBBER BUSH 2
48 90-01-048 84T SCREW 1
46 90-01-049 bl WASHER 4.5x10x 0.8 1
50 90--01-050 B RUBBER RING 1
51 90-01-051 HLEE BED FITTING BASE 1
52 90-01-052 S tFA N SAFETY PLATE ASM. 1
53 90-01-053 ) SAFETY PLATE 1
54 90-01-054 e SCREW 11/64-40 L=7 2
55 90-01-055 BHE WASHER 4.5X10X0.8 2
56 90-0H -056 TR HINGE SCREW D=6 H=0.2 1
57 90-01-057 B SPRINGER 1
68 90-01-058 #BH WASHER 1
59 90-01-059 Zaigae SAFETY PLATE INSTALLING PLATE 1
60 80--01-080 [+E3) SCREW 11/64~40 L=7 1
61 50-01-061 ] SPRING PIN 2x 8 1
62 90-01-062 b1 -SCREW 11/64-40 L=7 2
63 90-01-063 R SAFETY PLATE INSTALLING BASE 1
64 90-01-084 [ NUT 11/64-40 1
65 90-01-065 e NUT 3/16-28 1
66 90-01-068 23 SCREW 11/64-40 L=7 2
67 90-01-067 HRET SCREW 15/64-28 L=11.5 5
68 30-01-068 - Y SPRING RACK 1
69 90-01-069 A ARM THREAD GUIDE B 1
70 90-01-070 $94THR HINGE SCREW D=8 H=6.8 2
71 90-01-071 BE=E RUBBER PLUG 1
72 90-01-072 M B A SPRING 2
73 90-01-073 L WASHER 2
74 90-01-074 R RUBBER PLUG 1

-0




=. LHiH
MAIN SHAFT COMPONENTS

- 23—



REF No PART NO DESCRIPTION
FS % B & #
1 90-02-001 NEEDLE ROD CRANK WASHER
2 90-02-002 SCREW 15/64-28 L.=14
3 90-02-003 SCREW 1/4-40 L=4.5
4 90-02-004 SCREW 9/32-28 L=16.5
5 90-02-005 SCREW 1/4-40 L=6
6 90-02-006 COUNTER WEIGHT
7 90-02-007 UPPER SHAFT FRONT METAL
8 90-02-008 MAIN SHAFT
9 90-02-009 UPPER SHAFT INNER METAL
10 90-02-010 WORK ASM.
1 90-02-011 SCREW 11/64-40 L=14
12 90-02-012 THRUST COLLAR ASM. D=15 W=10.8
13 90-02-013 SCREW 1/4-40 L=11
14 90-02-014 UPPER SHAFT THRUST BEARING
15 90-02-015 imwswmw MAIN SHAFT NEEDLE BEARING B
16 90-02-016 UPPER SHAFT REAR METAL
17 90-02-017 SET SCREW
18 90-02-018 THREAD CUTTING CUM ASM.
19 80-02-019 SCREW
20 90-02-020 SCREW
21 90-02-021 SCREW 15/64-26 L=12
22 90-02-022 SCREW 3/8-28 L=14.5
23 90-02-023 SCREW 3/8-28 L=19.5
24 90-02-024 STOP-MOTION CAM ASM.
25 90-02-025 STOP-MOTION CAM
26 90-02-026 STOP-MOTION CAM LATCH
27 90-02-027 SAFETY PLATE STOPPER SPRING
28 90-02-028 B PIN
29 90-02-029 BaHE HIGH SPEED CLUTCH PLATE ASM.
30 90-02-030 1257 SCREW 11/64-40 L=8.5
31 90.02-031 12457 SCREW 11/64-40 L=5.5
32 90-02-032 $HE (/M) SPACER
33 90-02-033 ] SPRING
34 90-02-034 =i HIGH SPEED PULLEY
35 90-02-035 AR BEARING D=35 x 62
36 90-02-306 el SHIM 4
37 90-02-037 zﬁﬁ(k) WASHER
38 90-02-038 5 RETAINING RING 32.2
39 90-02-039 EFFIEE SLOW SPEED PULLEY SPRING
40 90-02-040 =1 RETAINING RING 66.2
41 90-02-041 T EY PULLEY ASM.
42 90-02-042 $2eT SCREW 11/64-40 L=5.5
43 90-02-043 R PULLEY
44 90-02-044 RS PULLEY SHAFT
45 90-02-045 SEET SCREW 1/4--40 L=6
46 90-02-046 =ZSE SLOW SPEED PULLEY SHAFT
47 90-02-047 HRET SCREW 1/4-40 L=11
48 90-02-048 s ke A SLOW SPEED PULLEY
49 90-02-049 BAR SLOW SPEED PULLEY PLATE
50 90-02-050 gl SPRING WASHER 4.5 x8.5 x 1
51 90-02-051 Et) SCREW
52 90-02-052 Ik BALL RETAINER
53 90-02-053 ET SCREW 9/64-40 L=7.2
54 90-02-054 757 STOP-HOTION BALL

— 24—

o
-}
=<

| o

[ T L O N T S S T G S S ST Y

=P A PNON) = et A WD PO POl R =R G0 =L P =k —b b ek mah b mmh el od L 4 a1
f=2]




A
NEEDLE BAR COMPONENTS

s
—
—




REF No PART NO DESCRIPTION QTY
FEg " 5 EA S s
1 90-03-001 TREFT K AY LINK BALANCE ASM. 1
2 90-03-002 P b AT 64 BALANCE CRANK PIN 1
3 90-03-003 E M EET LEFT SCREW 1
4 90-03-004 $HTE NEEDLE BAR CRANK BOD 1
5 90-03-005 :ﬁ%’rimKso&nm NEEDLE DRIVING LEVER BEARING © 1
6 90-03-006 £ A NEEDLE ROD CRANK 1
7 90-03-007 Eﬁiﬂaﬁ«saawoa NEEDLE BEARING 1
8 90-03-008 PRekst it BALANCE ASM. i
g 90-03-008 8257 SCREW 15/64-28 L=11 1
10 90-03-010 $HFLEY NEEDLE ROD HETAL 1
11 90--03-011 ST NEEDLE ROD HOLDER ASM. i
12 90-03-012 5T SCREW 9/64-40 L=6 1
13 90-03-013 $1HF NEEDLE BAR 1
14 90-03-014 %’rﬁTﬁﬁ' NEEDLE ROD LOWER HETAL 1
15 90-03-015 SCREW 3/32-56 L=4.5 1
16 90-03-016 ﬁﬁﬂf&fﬁi NEEDLE BAR THREAD GUIDE 1
17 90-03-017 et NEEDLE DP x 5 #14 i
20 90~03-020 5T SCREW 1/8-44 L=2.9 1

24 80-03-021 AR SQUARE BLOCK

20 90-03-022 MET SCREW 15/64-28 =9 2
23 80-03-023 SEREaR Y THREAD GUIDE BRACKET ASM. 1
24 90-03~024 L8 : NUT 11/64-40 i
D5 90-03-025 SR THREAD GUIDE BRACKET 1
26 90-03-026 LR B BOBBIN WINDER TENSION POST i
27 90-03-027 Stk BOBBIN WINDER TENSION DISC 2
28 90-03-028 RSB BOBBIN WINDER TENSION SPRING 1
29 90-03-029 MR BORBIN WINDER TENSION NUT 1
a0 90-03-030 oA BOBBIN WINDER ASM. 1
31 90-03-031 - BRETHR HINGE SCREW D=7.94 H=13.3 1
32 90-03-032 [ 1= NUT M8 1
33 90-03-033 e NUT 11/64-40 1
34 90-03-034 L) SCREW 11/64-40 L=5 1
35 90--03-035 18 L =45 BOBBIN WINDER BRAKE PRESSURE P 1
36 90-03-036 £212 |FET BOBBIN WINDER BRAKE i
37 90-03-037 Siatd BOBEBIN WINDER WHEEL 1
38 90-03-038 ek BOBBIN WINDER SPINDLE BUSHING 1
39 90-03-039 84T SCREW 11/64-40 L=5 i
40 90-03-040 e f Rt BOBBIN WINDER BELT SUPPORT 1
41 90-03-041 4E4T SCREW 11/64-40 L=7.8 1
42 90-03-042 ERERITIRMR BOBEIN WINDER TRIP LATCH i
43 90-03-043 ZE it BOEBIN WINDER SHAFT i
44 90-03-044 95 BUT 1/4-40 1
45 90-03-045 W SPRING 1
46 90-03-046 3| HINGE SCREW D=7.24 H=1.9 i
47 90-03-047 SRR EIEM BOBBIN WINDER BASE i
48 90-03-048 4T BOBRIN WINDER ADJUSTING SCREW 1
49 90-03-049 RN BOBBIN WINDER TRIP LATCH 3
50 90-03-050 84T SCREW 11/64-40 L=8 2
51 50-03-051 £ SCREW 11/84-40 L=5.5 4
g2 90-03-052 §HiR B NEEDLE PLATE ASM. 1
53 90-03-053 ;7 MOVING KNIFE ASM. 1
54 90--03-054 BT HINGE SCREW D=5,0 H=0.9 1
55 90-03-055 IR NEEDLE HOLE GUID 1
56 90-03-056 T SCREW 3/32-56 L=2.2 2
57 90-03-057 $HE NEEDLE PLATE ASM. 1
58 90-03-058 EJ FIXING KNIFE 1
59 90-03-059 [ 49 SCREW 9/64-401.=3.5 2
80 80-03-080 MTIEF MOVING KNIFE LINK 1
61 90-03-061 DOFHAE THREAD CUTTING LEVER RING 1
62 90-03-062 71 THREAD CUTTING LEVER . SMALL 1
63 90-03-063 Eh7ItEEhT THREAD CUTTER LEVER ASM.. LARG i
64 90-03-064 uRET SCREW 11/64-40 L=4.0 1
65 90-03-065 i WASHER 1
66 90-03-066 BT SCREW 11/64-40 L=7 1
87 90-03-067 AREE MOVING KNIFE WASHER C 1

— 26—




m. J%ie
THREAD TENSION RELEASE COMPONENTS

b



REF No PART NO DESCRIPTION QTY
5 #® 5 2 I Ed
1 90-04-001 ST TENSION RELEASE PIN 1
2 90-04-002 [74) SCREW 15/64-28 =17 1
3 90-04-003 e el WIPER ASM. 1
4 90-04-004 SRR SECOND THREAD TENSION ASM. 1
5 90-04-005 1247 SCREW 9/64-40 L=5.9 1
6 90-04-006 FeLhER R THREAD TENSION ROD. LARGE 1
7 80-04-007 sR4T SECOND THREAD TENSION ROD 1
8 90-04-008 Heek s THREAD TAKE-UP SPRING 1
9 90-04-009 Ja 4R THREAD TENSION DISK 2
10 90-04-010 FAEERR THREAD TENSION DISK PRESSER 1
11 90-04-011 FEEEE THREAD TENSION DISK PRESSER 1
12 90-04-012 FkE THREAD TENSION SPRING 1
13 90--04-013 b3 bt ROTATING STOPPER 1
14 90-04-014 Jr Lk i THREAD TENSION NUT 1
15 90-04-015 ihNEEAK FIRST THREAD TENSION ASM. |
16 90-04-016 1257 THREAD TENSION ROD i
17 90-04-017 ekl THREAD TENSION DISK 2
18 90-04-018 e en FIRST THREAD TENSION SPRING 1
19 90-04-019 TR THREAD TENSION NUT 1
20 90-04-020 8247 HINGE SCREW D=10 H=4 2
21 90-04-021 FhEREFT CONNECTING LINK 1
22 90-04-022 NG =Rt LOWERING FOOT 1
23 90-04-023 $24T HINGE SCREW D=7.94 H=6 1
24 90-04-024 2R NUT 15/64-28 1
25 90-04-025 FRERRIEHT LOWERING ARM 1
26 90-04-026 8247 SCREW M6 L=18 1
27 90-04-027 REIZHT TENSION RELEASE ARM 1
28 90-04-028 3] SCREW M6 L=18 1
29 90-04-029 IR SHAFT 1
30 90-04-030 12T HINGE SCREW D=5.3 H=2.2 1
31 90-04-031 T TENSION RELEASE BAR 1
32 90-04-032 Ié%ﬁi?é THREAC TENSION ARM 1
33 90-04-033 3] SCREW 9/64-40 L=6.1 2
34 90-04-034 12 £} NUT 15/64-28 1
35 90-04-035 M tERAY LOWERING CONNECTING LEVER ASM. 1
36 90-04-036 BR4T HINGE SCREW D=9 H=3.2 1
a7 90-04-037 FARIEEIRIESF LOWERING CONNECTING RING 1
38 90-04-038 e C-RING 1
39 90-04-039 [ HINGE SCREW D=7.24 H=3.3 1
40 90-04-040 FiE TENSION SPRING 1
41 90-04-041 £ SPRING PACK 1
42 90-04-042 12T HINGE SCREW D=6.35 H=3.9 1
43 90-04-043 FLEATIESF  CONNECTING ARM 1
44 90-04-044 24T SCREW M6 L.=18 1
45 90-04-045 H2ET HINGE SCREW D=5.3 H=2.2 1
46 90-04-046 FEFET WIPER CONNECTING LINK 1
47 90-04-047 Th- SPRING 1
48 90-04-048 HEEERAE WIPER CONNECTING ARM ASM. 1
49 90-04-049 b RETAINING RING 4.7 2
50 90-04-050 ST WIPER CONNECTING SCREW 1
51 90-04-051 B E OIL SHIELD CAP 1
52 90-04-052 HEEN R WIPER CONNECTING PLATE 1
53 90-04-053 #HE SNAP RING 1
54 90-04-054 HEHFETELSE  WIPER INSTALLING PLATE 1
55 90-04-055 L3 SCREW 11/64-40 L=8 1
56 90-04-056 ) HINGE SCREW D=6.35 H=2.1 1

—28—




B ¥

il
It
A

h. T

SHUTTLE DRIVER SHAFT COMPONENTS

-_29 —



REF No PART NO DESCRIPTION QTY
K3 " = b e

i 90--05-001 A INNER HOOK PRESSER ASM. 1
2 90-05-002 L BOBBIN CASE ASM. 1
3 90-05-003 Bl BOBBIN 1
4 90-05-004 1245 INNER HOOK 1
5 90-05-005 1BHE DRIVER ASM. 1
6 90-05-006 B2 4T SCREW 3/16-28 L=12.0 1
7 90-05-007 HIRE SHUTTLE NEEDLE OUTER RING 1
8 90-05-008 Tﬁmfi‘rﬂmKsom 110 NEEDLE DRIVING LEVER BEARING B 3
9 90-05-009 WAHSER 9.5x 14 8x 2.6 1
10 90-05-010 afiﬂzk SHUTTLE 1
11 90-05-011 WEE SHUTTLE UPPER SPRING 1
12 90-05-012 1247 SCREW 3/32-56 L=3.5 2
13 90-05-013 14T SCREW 15/64-28 L=11.5 1
14 90-05-014 R SHUTTLE RACE ADJUSTING SHAFT 1
i5 90-05-015 94T SCREW 11/64-40 L=4.3 1
16 90-05-016 #E THRUST GOLLAR ASM. D=8.0 W=8 1
17 90-05-017 L) SCREW 11/64-40 L=4.5 2
18 90-05-018 THEHE LOWER SHAFT REAR METAL i
19 90-05-019 THEHERR LOWER SHAFT THRUST WASHER |
20 90-05-020 T LOWER SHAFT GEAR A ASM. 1
21 90-05-021 KEFEG CRANK ROD ASM. 1
22 50-05-022 2247 SCREW 11/64-40 L=10.5 2
23 90- 05-023 E?’f 5 HINGE SCREW D=8 H=10.2 1
24 90-05-024 B OSCILLATOR 1
25 90-05-025 28 NUT 1/4-40 1
26 90-05-026 HE THRUST COLLAR ASM. D=7.94 W=10 1
27 90-05-027 HB4T SCREW 11/64-40 L=4.5 2
28 90-05-028 #H THRUST COLLAR ASM. 1
29 90-05-029 1247 SCREW 11/64-40 L=4.5 2
30 90-05-030 2EhiE R OSCILLATING SHAFT 1
31 90-05-031 247 SCREW 15/64-28 L=8 1
32 90-05-032 BREER INNER HOOK PRESSER, LEFT 1
33 90-05-033 HAEER INNER HOOK PRESSER, RIGHT 1
34 90-05-034 W INNER HOOK PRESSER. SPRING 2
35 90-05-035 S SPRING PIN 2.5x 16 2
36 90-05-036 HEE CYLINDER ARM CAP ASM. 1
38 90-05-038 HEB HOOK COVER PRESSER SPRING B 1
39 90-05-039 B24T SCREW 1/64-40 L=11 1
40 90-05-040 B HOOK COVER PRESSER SPRING PIN 1
41 90-05-041 [13) SCREW 1/4-40 L=11 1
42 90-05-042 [::43) SCREW 3/8-28 L=19.5 1
43 90-05-043 ﬂﬁ%ﬁﬁﬁ WORM WHEEL ASM. 1
44 90-05-044 g B WORM WHEEL SHAFT BUSHING 1
45 90-05-045 [EET HOOK COVER PRESSER SPRING A 1
46 90-05-048 i THRUST COLLAR ASM. D=18 W=12 1
47 90-05-047 BEET SCREW 1/4-40 L=7 2
48 90-05-048 135" NUT 1/4 1
49 90-05-049 g WORM WHEEL SHAFT ASM. 1
50 90-05-050 S CAM GUIDE IN 1
51 90-05-051 o fe NUT 9/16-20 1
52 90-05-052 e & ik FEED CAM 1

-30-




7~ EREH

FEED MECHANISM COMPONENTS




REF No PART NO DESCRIPTION QTY
FE ¥ = %z ® B E
1 90-06-001 1RET SCREW 11/64-40 |=7 4
2 90-06-002 e E-RING 7 2
3 90-06-003 HiE WAHSER 2
4 50-06-004 EBIRFHEAR AN LEVER DRIVING PLATE ASM. 2
5 50-06-005 g TENSICN SPRING 2
6 90-06-006 K EEPR A LIFTING LEVER, LEFT i
7 90-06-007 12 -au LIFTING LEVER SHAFT i
8 90-06-008 ER2AT R SUPPORT PLATE 1
9 90-06-009 4] SCREW 11/64-40 L=8.5 2
10 90-06-010 Rk(1/8" WORK CLAMP FOOT HOUNTING BASE 7
11 90-06-011 MEREE BALL RETAINER 1
12 90-06-012 12457 SCREW M6 L=20 1
13 90-06-013 ﬂg ‘ WASHER 6.2 x 13x 1 i
14 90-06-014 T SPRING SUSPENSION 1
15 90-06-015 e S FEED BRACKET 1
16 90-06-016 1847 SCREW 15/64-28 L=4.7 1
17 90-06-017 HERMEA 4R LIFTING LEVER, RIGHT 1
18 90-06-018 4847 SCREW 1/8-44 L=2.8 2
19 80-06-019 FEH FINGER GUARDE i
20 60-06-020 24T SCAREW 11/84-40 L=8.7 5
21 60-06-021 [ERIER WORK CLAMP FOOT FACE PLATE 1
22 $0-06-022 EER WORK CLAMP FOQT, RIGHT 1
23 50-06-023 AER WORK CLAMP FOQT, LEFT 1
24 90-06-024 :43) SCREW 15/64-28 =95 1
25 90-06-025 5| WASHER 1
26 90-06-026 ERR FEED PLATE 1
27 90-06-027 247 SCREW 11/64-40 [=4.8 5
28 90-06-028 = FEED PLATE PRESSER PLATE 1
29 90-06-029 SR FEED PLATE CARRIER BAR 1
30 90--06~030 ez a8 FEED DRIVING ARM SHAFT 2
31 90-06-031 ) SCREW 15/64-28 L=11.5 1
32 90-06~032 24T SCREW 5/16-24 L=10 i
33 00-06-033 iz £ NUT 15/64-28 2
34 90-06-034 20 WASHER 7x 15x 2 1
35 90-06-035 £ [o] 48 AT FEED REGULATOR 1
36 90-06-036 S HINGE STUD 1
37 90-06-037 124 NUT 5/16-24 1
38 80-06-038 AT B FEED REGULATOR STUD 2
39 90-06~039 HReL INDICATOR LEVER 2
40 90-06-040 15T HINGE SCREW D=5.3 H=2.2 2
4 90-06-041 BH B SLIDE BLOCK B 2
42 90-06-042 1248 NUT 1/4-40 2

- 43 90-06-043 3 WASHER6.5x 13x 0.8 2
a4 90-06-044 T FEED CAM ROLLER SHAFT 2
45 90-06-045 HF FEED CAM ROLLER 2
46 90-06-045 AL ER FEED DRIVING ARM 1
a7 90-06-047 B4T SCREW 15/64-28 L=14 1
48 90-06-048 B FEED REGULATOR SHAFT 2
49 90-06-049 B RUBBER PLUG 2
50 90-06-050 R PLATE 1
51 90-06-051 24T SCREW 11/84-40 L=8.3 2
52 90-06-052 ) SCREW 15/64-28 L=11.5 1
53 90-06-053 ®E WASHER 7 x 20 x 4.5 1
54 90-06-054 TR SLIDE BLOCK STUD 1
55 90-06-055 B SQUARE BLOCK 1
56 90-06-056 247 SCREW 15/64-28 L=10.5 1
57 90-06-057 FEEELER  FEED ACROSS DRIVING ARM 1
58 90-06-058 W E#eIBFF  FEED ACROSS REGULATOR 1
59 90-06-059 4 SCREW 15/64-28 L=11.5 i

—32—




t. BRI
THREAD TRIMMING COMPONENTS

—133-—



REF No PART NO DESCRIPTION
Fs " & g m
1 90-07-001 A TENSION SPRING RACK B
2 90-07-002 g TENSION SPRING
"3 90-07-003 [43) HINGE SCREW D=6.5 H=3

4 90-07-004 1B THREAD CUTTING LINK SPRING RAC
5 90-07-005 BULR SRR LA 1 THREAD CUTTING LINK
6 90-07-008 HE THREAD CUTTING RING
7 90-07-007 W4T SCREW 15/64-28 L=14
8 80-07-008 #E THREAD CUTTING LINK WASHER
g 80-07-009 BUGE R THREAD CUTTING LINK SHAFT
10 80-07-010 b RETAINING RING 10.2
i1 80-07-011 e TIE BT CONNECTING ROD. LARGE
12 90-07-012 e & NUT 3/16-28
13 20-07-013 A ROLLER
14 90-07-014 LEETHY HINGE SCREW D=6.5 H=13
i5 90-07-015 BeT SCREW 9/32-28 L=19
16 90-07-016 EE R THREAD CUTTING CAM ROLLER
17 90-07-017 W CAM STUD
18 90-07-018 EEAY THREAD CUTTING CAM COMPL.
19 90-07-019 WL IREh i 4T COMMECTING ROD. SMALL
20 80--07-020 TEHAR LOWERING LINK ASM.
21 80-07-021 TEM LOWERING LINK
22 90-07-022 4247 HINGE SCREW D=7.94 H=4
23 90-07-023 TiEHF A LOWERING LEVER ASM.
24 90-07-024 i - NUT 15/64-28
25 90-07-025 Pt o ROLLER
26 90-07-026 A0 WASHER
27 90-07-027 4 STOP RING
28 90-07--028 2E WASHER 9.8x24.0%x26
29 90-07-029 [-43) SCREW 3/8-28 L=14.5
30 90-07-030 5T HINGE SCREW D=8 H=11
31 90-07-031 Wik sh BN AT AUXILIARY LEVER
32 80-07-032 2 SHAFT
33 90-07-033 Eoga s it THREAD TRIMMING AUXILIARY CAM
34 90-07-034 HE RETAINING RING
35 90-07-035 B E BN IETER  CONNECTING PLATE B
36 90-07-036 B2 LT HINGE SCREW D=7.94 H=8
37 90-07-037 EIF- SPRING
38 80-07-038 H# TNESION SPRING ADJUSTING SCREW
39 90-07-039 #E NUT 11/64-40
40 90-07-040 L 43) SCREW 11/64-40 L=8.5
41 90-07-041 1) WASHER 48x8.4x0.8
42 90-07-042 SRR (VAR EAE  CONNECTING PLATE A

QTY
e

Bl 3 1 1 T S SIS N R W S N ) —L—L_A._L—L—I-—L_L—I-—I-—J-.L—l.—l._A._L—I-—I._Lm-—l_L—L._L—L—L-L—LM_L-_I.

—34 -




N, BRBHIEHI AR
PEDAL PRESSURE DECREASING UNIT COMPONENTS




REF No
s

PART NO
# =

DESCRIPTION
&

o
—
<

e

90-08-001
90-08-002
50-08-003
90-08-004
90-08-005
90-08-006
90-08-007
90-08-008
90-08-008
90-08-010
90-08-011
90-08-012
90-08-013
90-08-014
90-08-015
90-08-016
90-08-017
90-08-018
90-08-019
90-08-020
90-08-021
90-08-022
90-08-023
90-08-024
90-08-025
90-08-026
90-08-027
80-08-028
90-08-029
90-08-030
90-08-031
90-08-032
90-08-033
90-08-034
90-08-035
90-08-036
90-08-037
90-08-038
90-08-039
90-08-040
90--08-041
90-08-042
90-08-043
90-08-044
90-08-045
90-08-046
90-08-048
90-08-049
90-08-050
90-08-051
90-08-052
90-08-053
90-08-054
90-08-055
90-08-056

B PRESSURE DECREASING DEVICE
BXiR PRESSURE DECREASING LEVER
Bt STUD
i LEVER LATCH A
1247 SCREW 11/64-40 L=8.5
#2457 SCREW 11/64-40 L=8.5
4247 HINGE SCREW D=6.35 H=3.2
TR LEVER LATCH B
Hiss SPRING
EER PRESSURE DECREASING LEVER LINK
4 THREAD CUTTING LINK SPRING RAC
8247 SCREW 15/64-28 L=7
4 SUSPENSION PIN
LA AUXILIARY CAM
i3 HINGE SCREW D=7.24 H=3.3
Y2574 SCREW 11/64-40 L=6.5
hrE SPRING
1257 SCREW M6 L=10
R PRESSURE DECREASING SHAFT ASM.
EH SPRING PIN 3x 16
i PRESSURE DECREASING NUIT FRAME
1EBhiR ROTATION PREVENTING LATCH ASM.
A% SPRING
) HINGE SCREW D=6 H=3.2
3] SCREW 3/16-32 L=6
IR DECREASING CLUTCH ASM.
SR CLUTCH SPRING
H2ET SCREW M5x0.8 L=12
RBOBEE INNER SLEEVE
SNEZEEAT  OUTERSLEEVE
=2 OUTER SLEEVE GUIDE
=] SNAP RING 185
HAB0104 BEARING D=20x 42
IR A SHAFT
tHikKS121513  BEARING D=12x 15
I COLLAR A
HE COLLARB
R EER IDLER PULLEY INSTALLING PLATE
94T SCREW 11/64-40 L=8
23 SCREW
12E] SCREW 15/64-28 L=8
o DRIVING PULLEY
2457 SCREW 15/64-28 L=15
i 2| WASHER 4.8 115x2
H SCREW 3/16-32 L=8.0
1247 SCREW M6 L=20
SHBAMY  IDLER PULLEY ASM.
E IDLER PULLEY BRACKET
H#H WASHER 6.2x13x 1
3| SCREW 15/64-28 L=6.5
453 NUT 15/64-28
#E WASHER 6.1 x 18.5x2
7 TENSION RING
N IDLER PULLEY ASM.
HEET HINGE SCREW D=12 H=15

e bl b s O N AR R QO e e D R b b b ek ek ek ek e ek k h ek ek ko b e 3 B b N RO D — PO RO — g

—136-—




h. EDBESH
STOP-MOTION MECHANISM COMPONENTS

=37 -


Илья
Штамп


REF No PART NO DESCRIPTION Q1Y
Fg % 8 EA =
1 90-09-001 HEEENE  STOP-MOTION REGULATING CAM i
2 90-09~002 #E WASHER 4.8%x8.4x0.8 3
3 90-09-003 =43 SCREW 3/16-28 L=12.0 3
4 90--09-004 HHE RETAINING RING 4.7 1
5 90-09-005 B COLLAR 1
6 90-09-006 BIZIEBFErES  ROLLER SHAFT 1
7 90-00-007 125 NUT 15/64-28 i
8 90-09-008 12 NUT 15/64-28 2
9 90-09-009 HZhI2HT STOP-MOTION ARM B i
10 90-09-010 25T SCREW 9/32-28 L=16.5 1
11 90-09-011 A2 NUT 9/32-28 1
12 90-09-012 14T HINGE SCREW D=8 H=4 2
13 90-09-013 Bz AT STOP MOTION LINK 1
14 90-09-014 HlzhE LEVER ASM. 1
15 90-09-015 SR REGULATING LEVER STUD 1
16 90-09-016 84T SCHEW 15/64-28 L=11 1
17 90-09-017 BEn RUBBER CUSHION 3
18 90-03-018 g WASHER 2
19 90-09-019 W PRESSURE SPRING 1
20 90-09-020 mp WASHER 7.5x 19x1.5 1
21 80-09-021 KT STOP MOTION PLUNGER ROD 1
02 90-09-022 1S STOP-MOTION HOOK. i
o5 50-09-025 B NUT 15/64-28 1
26 §0-09-026 y ] WASHER 6.2x 13 1 1
oF %0-09-027 B4T SCREW M6 L=14 1
28 60-09-028 2B WASHER 6.1 x 185x2 1
30 90-09-030 247 SCREW 15/64-28 L=130 1
31 90-00--031 e SCREW M6 L=14 1
32 90-09-032 384T SAFETY PLATE 2
33 90-09-033 Hlzhze STOP-MOTION LEVER 1
34 90-09-034 HE WASHER 75%19x 1.5 1
35 90-09-035 125 NUT 9/32-28 1
36 90-09-036 185 NUT 9/32-28 1
37 90-09-037 1 STOP-MOTION LEVER PLATE SPRING 1
38 90-09-038 23] SCREW 0/30-28 L=6.8 1
39 90-09-039 | GUIDE PIN 1
40 90-09-040 iR DRIVING PLATE i
41 90-09-041 Rig TENSION SPRING 1
42 90-09-042 HIZh itk STOP-MOTION LEVER SHAFT i
43 90-09-043 Y STARTING SPRING RACK 1
44 90-09-044 35 NUT 15/64-28 1
45 90-09--045 N1 TENSION SPRING !
46 90-09-046 bt STARTING LEVER 1
47 90-09-047 L) HINGE SCREW D=6.35 H=8.0 1
48 90-09-048 Lo E SLIDE ROLLER 1
49 90-09-049 2 WASHER 4.8x8.4x0.8 i
50 90-09-050 25 NUT 11/84-40 i
51 90-09-051 84T SUSPENSION SCREW 1
52 90-09-052 84T HINGE SCREW D=8 H=4 1
53 90-09-053 G STOP-MOTION ARM SHAFT 1
54 90-09-054 187} NUT 15/64-28 1
55 90-09-055 247 SCREW 15/64-28 L=14 1
56 90-09-056 RIEs STOP-MOTION ARM A 1
57 90-09-057 LT SCREW M6 L=20 1
58 90-09-058 1847 HINGE SCREW D=8 H=3.5 1
59 90-09-059 B NUT 1
60 90-09-060 SFEH STOP-MOTION CONNECTING LEVER 1
61 90-09-061 4 E-RING 4 1

- 38—




+. AR
LUBRICATION MECHANSIM COMPONENTS

o 1B

- 2 o

1
gé‘i ) 3t
. @/1

REF No PART NO DESCRIPTION QTY
55 ® = # o=
1 90—10-001 HEE RUBBER PLUG 5
2 90-10-002 A RUBBER PLUG 6
3 90—10-003 Mg VINYL PIPE 0.7m
4 90—10-004 HEEF QIL WICK PRESSER 3
5 90-10-005 W RUBBER PLUG D=125 L=4 2

6 90-10-006 JhEE OIL WICK 4.5m .
7 90-10-007 hEkdE OfL WICK PRESSER 1
8 90—-10-008 BEE RUBBER PLUG D=12.5 L=4 1
9 90--10-009 pED) QIL FELT 1
10 90-10-010 ik NEEDLE ROD CRANK LUBRICATING 4
11 90—10-011 sk BALANCE LUBRICATING 2
12 90-10-012 e BALANCE LUBRICATING PLATE 1
13 90-10-013 w257 SCREW 9/64-40 L=21.2 1
14 90-10-014 HEE VINYL TUBE 2.5m
15 90-10-015 HI CABLE BAND 2
16 90-10-016 HE LUBRICATING TANK 1
17 90-10-017 EBET SCREW 9/84-40 L=5 2
19 20 -10-019 SBET SCREW 11/64-40 L=7 9
20 90-10-020 s e LUBRICATING OIL WICK STOPPER 1
21 90-10--021 HBEE RUBBER PLUG 1
23 90-10-023 £ LUBRICATING TANK FELT 1
24 90-10-024 b ] REAR HETAL BUSH 1
25 90-10-025 R REAR HETAL BUSH 1
26 90-10-026 HEEER CRANK ROD LUBRICATING PLATE 2
27 90-10-027 R CRANK LUBRICATING FELT 1
28 90-10-028 HHE OIL FELT 1
29 90-10-029 i 3 OSCILLATOR LUBRICATING PLATE 1
30 90-10-930 HHESD OSCILLATOR LUBRICATING FELT 1
3 90-10-031 RT3 RUBBER PLUG D=14.5 L=4 1
32 80—10-032 fra | WASHER 5.2x 13x 1 1
a3 90-10-033 [=33) SCREW 11/64-40 L=11 1
34 90-10-034 [:43) SCREW 11/64-40 L=5 1
35 90-10-035 g ki LUBRICATING TANK FELT 1
36 90-10-036 piiELD SHUTTLE FELT 2
37 90-10-037 hE sk HOOK OIL WICK STOFPER A 1
38 90-10-038 SR OIL WICK 1
39 80-10-039 b EL OIL FELT HOLDER 1
40 90-10-040 BT SCREW 11/64-40 L=5 1
41 90—10-041 hEE OlL WICK PIPE STCPPER 1
42 90-10-042 ER SHUTTLE LUBRICATING PLATE 1
43 90-10-043 5T SCREW 9/64-40 L=4.0 2

-39 —




1. URAER. =AaTEsEES
TABLE COMPONENTS




REF No PART NO DESCRIPTION QTyY
Fe % 5 Z HE
1 ap-11-001 &g TABLE 1
2 ap-11-002 B EE DRAWER SUPPD3T 2
3 90-11-003 AT 4% 20 WOOLD SCREW D=4 L=20 3
4 90-11-004 @ DRAWER 1
5 90-11-005 2212 M6 % 70 SCREW M5 L=70 3
6 90-11-006 i M870 SCREW M8 =70 4
7 00-11-007 A § SHAPED HOOK 2
8 80--11-008 FE MOTOR SWITCH 1
9 90-11-009 Hhg QIL DRAIN PIPE 1
10 80-11-010 AEEET 4% 12 WOOD SCREW D=4 L=12 2
11 90-11-D11 #HEs WASHER 6 3
12 90-11-012 42 EEMG NT M8 3
13 90-11-013 B RUBBER CUSHION 2
14 90-11-014 RLERY MOTOR BASE ASM. 1
15 90-11-015 12 EEMB KUT M6 1
16 00-11-016 ﬁ@s SPRING WASHER & 2
17 80-11-017 WASHER 6 3
18 90-11-018 E%%MGX 30 SCREW M6 =30 3
19 o0-11-019 MEx 8 SCREW Mg L=8 2
20 20-11-020 #Es WASHER B 1
21 80-11-021 RS SPRING WASHER 8 1
22 90-11-022 82 5M8 NUT MB 2
23 90-11-023 B e MOTOR PULLEY 50HZ 1800 SPM 1
29 90-11-029 AL 370W(=18. 24) MOTOR 370W 1
30 90-11-030 5 CHAIN 1
31 90-11-031 =fTH M46 V-BELT 1
32 90-11-032 = fHM49 V-BELT 1
36 90--11-036 AL TABLE STAND ASM, 1
37 80-11-037 FiETE HEIGHT ADJUSTING STAND ASM.R. 1
38 80-11-038 ERETE HEIGHT ADJUSTING STAND ASM.L. 1
39 90-11-039 AIEET 5% 38 WOOD SCREW D=5 L=38 4
40 90-11-040 BN LREER TABLE SUPPCRT 2
a1 90-11-041 SEE MS x 16 SCREW M8 L=16 4
42 90-11-042 HE 8 SPRING WASHER 8 4
43 00-11-043 HE g WASHER § 4
44 00-11-044 HEHTR STAND (RIGHT) ASM, 1
45 90-11-045 FAEF RS HINGE SCREW 4
46 890-11-046 #E 12 SPRING WASHER 12 4
47 80-11-047 BE WASHER 12 4
48 90-11-048 R STAND SIDE SUPPORT ASM. 1
49 90-11-049 2 E SCREW M8 4
50 90-11-050 sy NUT M8 4
51 90-11-051 HMEEAHER STAND ASM. 1
52 90-1 1-852 {ég E RUBBER CAP 4
53 80-11-053 NUT M12 4
54 90-11-054 HZE AN ADJUSTING SCREW ASM. 4
56 90-11-055 Py R LEG SUPPORT CAP 4
56 90-11-056 &*zm&a LEG BOTTOM SUPPORT BRACKET 2
57 80-11-057 8 WASHER 8 2
58 90-11-058 z& 8 SPRING WASHER 8 2
59 50-11-059 e M8 x 16 SCREW M8 L=16 2
80 90-11-060 %ﬁﬂi LEG BOTTOM SUPPORT 1
61 3011061 IE 8 WASHER 8 4
62 80-11-062 iﬁﬁ M8 NUT M8 2
63 90-11-063 BHEETE PEDAL SHAFT BRACKET 1
64 90-11-064 ez PEDAL 1
65 80-11-065 LRl PEDAL MAT 1
66 80-11-066 $18x16 SPLITPIN1.8x 16 2
67 90-11-067 gt PEDAL CONNECTING ROD 1
68 80-11-068 HE SPRING _ 1
69 90-11-069 TR PEDAL ADJUSTING PLATE 1
70 80-11-070 B2 MEx 10 SCREW M5 L=10 2
71 90-11-071 BB 6 SPRING WASHER & 2
72 80-11-072 #iE MB x 16 SCREW M8 L=16 2
73 90-11-073 hE 8 SPRING WASHER & 2
74 60~11-074 2HE 6 WASHER 6 2

—41 -




12. 528045
THREAD STAND COMPONENTS

Wi s e i i e Y e e SRS S T i S e

REF No PART NOC DESCRIPTION Qvy
= % = Z i =
1 80-12-001 Lol THREAD STAND ASM. 1
2 90-12-002 W= SPODL REST ROD RUBBER CAP 1
3 90-12-003 BETM 6% 16 NUT M6 L=16 2
4 90-12-004 LR E AR THREAD GUIDE ARM JOINT 2
5 80-12-005 ghue THREAD GUIDE ASM.B 1
8 90-12-006 g SPOOL REST ROD UPPER 1
7 00-12-007 BHEL SPOOL REST ROD JOINT 1
8 90-12-008 #5248 M5 NUT M5 2
g 90-12-009 4247 M5 x 14 SCREW M5 L=14 2
10 90-12-010 HETE SPOOL REST RO LOWER 1
1 90-12-011 B SPOOL RETAINER 2
12 90-12-012 st SPOOL PIN 2
13 00-12-013 g SPOOL REST CUSHION 2
14 90-12-014 Bk 8POOL REST 2
15 890-12-015 B®iE SPOOL AEST ASM.B 1
16 90-12-016 128 NUT 2
17 90-12-017 B 16 WASHER 16 2
18 90-12-018 M 16 SPRING WASHER 16 1
19 90-12-018 D4 (20x2) STAPLE 3
20 80-1-020 2Lt RUBBER WASHER 2
21 90-12-021 HEs SPRING WASHER 2
22 90-12-022 M M5 NUT M5 2

— 42—






